Machine Body (1) ARM & Machine Body Parts
Q& (1) ARM 2 QIEE T

From the library of: Superior Sewing Machine & Supply LLC




SunStar

Ref. No. Parts No. Note Name of Parts = g Q ty | Assembly No.
A-1 01S002S-306H Arm obg 1
A-2 01S006S-306H Brand Mark(Face Plate) AE o3 (Hay) 1
A-3 01S007S-306H Face Plate il 1
A-4 01S008S-306H Face Plate Gasket iR | 1
A-5 SC-0543-2302 Screw(11/64” n=40) 1 10
A-5-1 | SC-0179-4125 Screw(11/64” n=40) w3 A 3
A-6 01-144R-1230 Rubber Cap for Face Plate Wk 3 FEnpAg 2
A-7 01S011S-306H Thread Take Up Cover A7) A 1
A-8 SC-0528-1230 Screw(9/64” n=40) A 1
A-9 01S013S-306H Left Cover 43 Aw 1
A-10 01S014S-306H Left Cover Gasket #}& Aw 2 1
A-12 01S017S-306H Rear Cover Ay 1
A-13 01S019S-306H Y-Stepping Motor Cover Y-2743 =E A 1
A-14 SC-A170-4124 Screw (M4 X P0.7) At 3
A-15 01S021S-306H Right Cover & A 1
A-16 01S022S-306H Right Cover Gasket & AW 72 1
A-17 SC-0523-1230 Screw(3/16” n=28) A 10
A-18 Caution Sticker A3 2EHA 1
A-19 01S025S-306H Thread Guide(A) Akl (A) 1
A-21 01S027S-306H Thread Guide(B) A gl (B) 1
A-22 SC-0202-5050 Screw(15/64” n=28) E:RDAY 1
A-23 01-026A-3800 Thread Guide(L) Aok () 1
A-24 SC-0120-1230 Screw(9/64” n=40) i 3
A-25 01S031S-306H Thread Guide(R) Al () 1
A-26 01S033S-306H Arm Thread Guide S A Aol(x) 1
A-28 01-021A-8150 Thread Guide(U) Ak (3) 1
A-29 01S037S-306H Silicon Tank Ass'y AYE F4 da(z) 1Set
A-30 01S038S-306H Silicon Tank A ¥4 1
A-31 01S039S-306H Silicon Oil Window APE % 1
A-32 01S040S-306H Silicon Felt APE #§ dE 1
A-33 01S041S-306H Felt Holder for Silicon Oil Supply AEE F5 YE Fol 1
A-34 SC-0104-5607 Screw(11/64” n=40) I 1
A-35 01S043S-306H Safety Plate Ass'y k(=) 1Set
A-36 01S044S-306H Safety Plate oA 1
A-37 01S045S-306H Safety Bracket A Bl 1
A-38 01S046S-306H Safety Plate Holder Hd3 &4 1
A-39 01S047S-306H Safety Plate Hinge Screw kA 3 ghab 1
A-40 SN-0101-1600 Nut(11/64” n=40) HE 1
A-41 20S073S-306H Washer %A 1
A-42 01S050S-306H Safety Plate Spring g 227 1
A-43 01S051S-306H Safety Plate Spring Hook FAG £ZH Aol 1
A-44 SN-0119-1230 Nut(3/16” n=28) yE 1
A-45 SC-0543-4525 Screw(11/64” n=40) At 2
A-45-1 | 40-004W-1600 Washer A 2
A-47 SC-0543-2302 Screw(11/64” n=40) i} 2
A-48 01S8057S-306H Pause Switch Hl A 2914 1
A-49 01S058S-306H Pause Switch Bracket Hj 4 293 Bl 1
A-50 01S064S-306H Brand Mark AE 3 2
A-51 01S066S-306H Top Cover 3 E7 1
A-52 0il Sticker 29 ~elA 2
A-53 04-104R-1230 Arm Upper Part Rubber Cap ofgr AH 3 FuA 1
A-54 01-110R-1230 Needle Bar Rubber Cap uhs 3 F oA 1
A-55 01-042R-640L Arm Left Part Rubber(L) ofgt 2% T Fupil (k) 3
A-56 01-144R-1230 Arm Left Part Rubber Cap(M) ofgk #5 1 FuhAl () 1
A-57 44-021R-7400 Arm Left Part Rubber Cap(S) obot & FulA (/) 7
A-58 01S077S-306H Belt Cover WE Ay 1
A-59 SC-0500-7400 Screw(15/64” n=28) E RS 2
A-60 SC-0500-7400 Screw(15/64” n=28) BRI 1
A-61 SC-A174-4122 Serew(11/64” n=40) At 1
A-62 01S118S-306H Model Sticker 29 ~€A 1
A-63 01-011C-2350 Cable Holder 5N Aol &t 5
A-64 01S009S-306H Cable Holder 10N Aol £t 2

Note: HS—Heavy Material (222
|

PR e

)
)rary of: Superior Sewing Machine & Supply LLC




([%2)]
-+
—
©
(ol
>
e}
o
(a8
O]
=
<
O
©
=
o3
()
L
m
S
>
e}
o
m
O]
=
<
O
©
=

=
i

From the library of: Superior Sewing Machine & Supply LLC



SunStar

Ref. No. Parts No. Note Name of Parts = o Q ty | Assembly No.
B-1 01S003S-306H Bed W & 1
B-2 01S060S-306H X-Motor Cover X-7% 2H Ay 1
B-3 SC-0543-2302 Screw(11/64” n=40) ERR A 2
B-5 01S063S-306H Serew (M5 x P0.8) ERR 2
B-6 01S083S-306H Bed Cover HE Aw 2
B-7 01S084S-306H Screw At 12
B-8 01S085S-306H X-Fixed Cover(L) Ass’y X-2A3AY "3 (%) 1Set
B-9 01S086S-306H X-Fixed Cover(L) X-2A4A g 1
B-8
B-10 01S087S-306H Stopper Rubber 2E¥ IR 6
B-11 01S088S-306H Screw (M4 x P0.7) ERR S 4
B-12 01S089S-306H X-Fixed Cover(R) Ass'y X-34 AW "7 (%) 1Set
B-12
B-13 0150908-306H X-Fixed Cover(R) X-314 A " 1
B-14 01S093S-306H X-Moving Cover Ass'y X-o]& AW (2) 2Set
B-14
B-15 01S094S-306H X-Moving Cover X-o]4% AH 2
B-16 01S099S-306H X-Moving Cover Guide Rail Ass'y X-ol% Aw il Y (%) 4Set
B-16-1 | 01S100S-306H X-Moving Cover Stopper Pin( ¢ 1.5) X-o|$AM A EHT 4
B-17 01S103S-306H Needle Plate Support Cover A AA A 1
B-18 01S105S-306H Support Cover Adjusting Plate A AA Av 2H 3 2
B-19 01S106S-306H Screw (M5 x P0.8) At 4
B-20 205075C-306H Washer %A 8
B-21 01S108S-306H Support Cover Bracket A A AA Aw BEgHA 2
B-22 SC-0548-7400 Screw(3/16” n=28) ok 2
B-23 01S110S-306H Washer A 2
B-24 01S111S-306H Support Cover Bracket(L) A3 A4 A B & 1
B-25 01S112S-306H Screw (M5 x P0.8) Avka 4
B-26 01S114S-306H Support Cover Bracket(R) Ad A2 AW B 97 1
B-27 01S117S-306H Bed Rubber e ng 2
B-28 01S129S-306H Support Cover Coating Film A AA Av 39 L§ 1
B-29 01-043R-640L Bed Front Part Rubber Cap Bed A4 15ubAp 1
B-30 01-042R-640L Bed Right Part Rubber Cap Bed $% 2 ¥ubAp 1
B-31 015104S-306H Serew kAt 6

From the library of: Superior Sewing Machine & Supply LLC




Shaft Mechanism

pper
2

U
AZ

C-47  C-50, o C-51
® P

From the library of: Superior Sewing Machine & Supply LLC




SunStar

Ref. No. Parts No. Note Name of Parts = H Q ty | Assembly No.
C-1 02S101S-306H Upper Shaft Az 1
Cc-2 025102S-306H Link Cam B 1
C-3 025003S-306H Link Cam Washer g3 7 9A 1
C-4 SC-0183-2700 Screw(15/64” n=28) Ak 1
C-5 02-003S-2500 Screw(9/32” n=28) Aa 1
c-6 SC-0150-2500 Screw(15/64” n=28) Hrpat 1
Cc-7 08S101S-306H Thread Take-Up Lever Ass'y A7 (=) 1Set
C-8 085002S-306H Thread Take-Up Lever A 7] 1
Cc-9 08S004S-306H Thread Take-Up Lever Crank A7 aga 1
C-10 08S012S-306H Thread Take-Up Crank Shaft A7 akha = 1
C-11 08S005S-306H Needle Bearing Yol & o]z 1
c-12 SC-0317-2700 Screw(15/64” n=28) TAYA 4
C-13 08S003S-306H Needle Bar Crank v WA 1 o7
C-14 SC-0317-2700 Screw(15/64” n=28) LA 1
Cc-15 08S006S-306H Needle Bearing Yol & wo]g 1
C-16 08S007S-306H Needle Bar Crank Rod whed 283 £ 1
Cc-17 08S008S-306H Screw HAYat 1
C-18 08S010S-306H Needle Bar Holder b5 ol 1
C-19 08S011S-306H Screw YA 1
C-20 04S106S-306H Needle Bar Guide Block v gk 29 1
Cc-21 04S5201S-306H Needle Bar v 1
C-22 045102S-306H Needle Bar Bushing(U) whsd A 2 1
Cc-23 SC-0104-5607 Screw(11/64” n=40) IAYA 92
C-24 045204S-306H Needle Bar Bushing(L) a5 8 A 1
C-25 045007S-306H HS Thread Guide for Needle Bar(H) s Ay (ZEL) 1
C-26 04S008S-306G GS Thread Guide for Needle Bar(G) s Ak (Yurg) 1

006-00T-0011 HS Needle(DPx17 #18) v (EE2g) 1
c-a 006-00T-0013 GS Needle(DP x5 #14) v (Qukg) 1
C-28 02S107S-306H Upper Shaft Bushing(F) Az A A 1
C-29 02S009S-306H Bobbin Winder Driving Wheel A7 7% 3 1
C-30 10-017S-8577 Screw for C-29 TAYA 2
C-31 25S001S-306H Hand Pulley Gear A e E 7oA 1
C-32 SC-A308-4515 Screw(15/64” n=28) TAYA 4
C-33 02S111S-306H Upper Shaft Bushing(M) Az F 54 1
C-34 02-121A-1230 Upper Shaft Collar Az Fhe 1
C-35 SC-A308-4515 Screw(1/4” n=40) FAAL 9
C-36 02S1155-306H Crank Blancer aHa WA~ 1
C-37 02S016S-306H Fix Plate For Crank Blancer g Wd A 149 1
C-38 SC-0202-5050 Screw (3/16” n=28) A} 2
C-39 025021S-306H Snap Ring SR A4 W& (337 21) 1
C-40 02S118S-306H Upper Shaft Bushing (R) Az F BA 1
C-41 | 028020S-306H Needle Bearing (KT151917) Yol 5 #lo] 1
C-42 06-002W-2350 Thurst Bearing Washer (AS1730) EZ2E o]y 94 1
C-43 025023S-306H Retaining Ring S-R A& WEY (234 30) 1
C-44 11-0000-PS10 Synchronizer Ass'y Aagrtol A (x) 1
C-45 | 11-024A-2500 Screw for C-44 A4 2
C-46 11-020A-2500 Magnetic Holder vl e Ey 2
c-47 025047S-306H Pulley EX 1
C-48 SC-0150-2500 Screw SRS 2
C-49 SC-0188-1230 Screw HAYa 1
C-50 11-022W-2500 Washer 94 2
C-51 11-021S5-2500 Screw At 2

C-52 SC-A131-4522

Screw for C-21

e F4

1

Note: HS—Heavy Material (£22
|

PR

)
)rary of: Superior Sewing Machine & Supply LLC




=
2
=
S
<
o
@
=
>
Q
=
o
©
-
S
I
o3
—
@
©
=
©
£
o)
o)
o
(a8

=
n
I

0]

From the library of: Superior Sewing Machine & Supply LLC



SunStar

Ref. No. Parts No. Note Name of Parts = o Q ty | Assembly No.
D-1 255104S-306H Hand Pulley Yo £ 1
D-2 255012S5-306H Screw E<RROA 1
D-3 255011S-306H Hand Pulley Spring o ¢ »2xzg 1
D-4 255009S-306H Hand Pulley Bushing e Eg #A 1
D-5 SC-0317-2700 Screw(15/64” n=28) IALA 1
D-6 255105S-306H Hand Pulley Shaft e 29 = 1
D-8 255007S-306H Hand Pulley Roller e Zg 289 1
D-9 255006S-306H Hand Pulley Roller Hinge Screw o E7 2&¢ chpat 1
D-10 255001S-306H Hand Pulley Gear B e Eg 7ol B 1
D-11 41S0018-306H Bobbin Winder Base Ass’y Az7) ol &(2) 1Set
D-12 | 41S005S-306H Bobbin Winder Shaft A7 FEZ 1
D-13 415018S-306H Bobbin Winder Action Body Az ZEA 1
D-14 41S006S-306H Thread Winder Action Pulley AZb7 A2 £3 1
D-15 SC-0104-5607 Screw(11/64” n=40) IAYA 2
D-16 415008S-306H Thread Winder Action Ring A7 A 1
D-17 415009S-306H Bobbin Winder Shaft Rubber Ring ARy FEx 3178 1
D-18 415024S-306H Bobbin Stand Byl AdE 1
D-19 415022S-306H Bobbin Stopper Byl 2EY 1
D-20 41S011S-306H Bobbin Winder Adjusting Plate A7 235 1
D-21 SC-0130-1230 Screw(1/8” n=40) A 1
D-22 02-011W-2302 Washer 9FA 1
D-23 | 41S010S-306H Bobbin Winder Lever A7) 1
D-24 SC-0105-7500 Screw (M4 x P0.7) I YA 1
D-25 41S013S-306H Bobbin Winder Lever Shaft A7 ¥ % 1
D-26 04-009C-3710 E-Ring E-8 (&3 75) 2
D-27 40-007W-1600 Washer A 2
D-28 415014S-306H Thread Winder Adjusting Cam A7 22 1
D-29 02004SC-4113 Screw (M4 x P0.7) TR YA 1
D-30 415021S-306H Thread Winder Spring A7 AF 2=¥ 1
D-31 415017S-306H Thread Winder Action Plate Az ZE 1
D-32 41S023S-306H Screw ERRAS 3
D-33 41S025S-306H Thread Winder Mes Az wx 1
D-34 SC-0519-2302 Screw(9/64” n=40) SRS 2
D-35 41S5027S-306H Thread Tension Controler Ass'y A7 AAE zH A2 (%) 1Set
D-36 415034S-306H Thread Tension Nut A7 24 A YE 1
D-37 40-804W-1230 Thread Tension Spring Stopper ARd 24 A28 AEH 1
D-38 | GP-003213-00 Thread Tension Spring AR 24 229 1
D-39 40-024A-1230 Spring Cover 2z An 1 D-35
D-40 40-108A-1306 Thread Tension Disk Aokl HA 1
D-41 41S028S-306H Thread Tension Adjusting Shaft(15/64” n=28) ARY zA% 1
D-42 | 41S026S-306H Thread Guid Plate Aok 1
D-43 SN-0121-7400 Nut YE 1
D-44 41S101S-306H Bobbin Winder Ass’y Bl ¢gkely 1Set

From the library of: Superior Sewing Machine

& Supply LLC




olE &

Lower Shaft Mechanism

From the library of:

Superior Sewing Machine & Supply LLC




SunStar

PR

22
=3
|

Ref. No. Parts No. Note Name of Parts = o Q ty | Assembly No.
E-1 07S001S-306H Lower Shaft Ass'y (%) 1
E-2 075002S-306H Lower Shaft 3% 1
E-3 | 075003S-306H Lower Shaft Gear #27]0] 1 el
E-4 07S004S-306H Taper Pin glo]¥ 1
E-5 SC-0512-1230 Screw(11/64” n=40) 2ZUA 3
E-6 07S006S-306H Lower Shaft Rear Bushing 3% & B4 1
E-7 07S007S-306H Needle Bearing(KT8110) Yol & wHo]g 2
E-8 075008S-306H Thrust Washer EY2E 94 1
E-9 10S014S-306H Lower Shaft Collar 3% skt 1
E-10 07S111S-306H Crank Rod aYga 2o 1
E-11 SC-0179-3710 Serew(11/64” n=40) R 2
E-12 07S013S-306H Crank Rod Hinge Screw AYPF F& what 1
E-13 SN-0116-3400 Nut(1/4” n=40) HE 1
E-14 07S115S-306H Oscillator Shaft A HolE = 1
E-15 07S117S-306H Oscillator Shaft Collar(L) e Adole & glek(#) 1
E-16 075019S-306H Oscillator Shaft Gear LEZ 7)o 1
E-17 07S020S-306H Washer oA dolg % 9A 1
E-18 | 43-009C-1600 E-Ring E-% (2474 9) 1
E-19 SC-0317-2700 Serew(15/64” n=28) 2 YA 1
E-20 0781228-306H Oscillator Shaft Collar(R) oA olE F heb($) 1
E-20-1 | SC-A308-4517 Screw(1/4” n=40) 2ZGA 2
E-21 07S027S-306H Shuttle Race Ring AE Hola g 1
E-21-1| 07S031S-306H Shuttle Race Ring Pin AE ol ¥ A 2
E-22 07S023S-306H Bobbin Case Ass'y BHl Ao A(x) 1Set
E-25 075026S-306H Bobbin L)l 1
E-26 | 07S028S-306H HS Shuttle(H) AE(FES) 1
E-27 075029S-306G GS Shuttle(G) AE(LEE) 1
E-28 07S030S-306H Shuttle Driver HE cgloln 1
E-29 075033S-306H Screw (M4 x P0.7) ERR 1
E-30 07S132S-306H Shuttle (L) AE(R) 1
E-31 07S035S-306H Shuttle Race Adjusting Shaft AE Yolar 22 Z 1
E-32 SC-0150-4122 Screw(15/64” n=28) At 1
E-33 SC-0525-5300 Screw(11/64” n=40) A 1
E-35 07S038S-306H Shuttle Bearing Washer AE dolg oA 1
E-36 075039S-306H HS Shuttle Upper Spring(H) ANE A Az (3E58) 1
E-37 07S040S-306G GS Shuttle Upper Spring(G) AE AM Az (Ywkg) 1
E-38 SC-A121-4122 Screw(3/32” n=56) At 2
E-39 075042S-306H Inner Hook Presser Shaft Ass’'y &7k FEZ(R) 2 E-39
E-40 075044S-306H Inner Hook Presser Plate & 7hul 20 2
E-41 075043S-306H Innner Hook Presser Shaft & 5% 2
E-42 | 06-033M-3800 E-Ring E-3 (247 3) 2
E-43 07S046S-306H Inner Hook Spring Z7ln} oy Axe 2
E-44 075047S-306H Hook Cover Ass'y = Ad(2) 1Set
E-45 07S049S-306H Hook Cover Hinge % A A 1 E-44
E-46 075048S-306H Hook Cover 3 AH 1
E-47 07S051S-306H Hook Cover Plate Spring A 3 AW B AzZE A 1
E-48 07S052S-306H Hook Cover Plate Spring B 3 AW @ A=ZE B 1
E-49 SC-0543-2302 Screw(11/64” n=40) At 1
E-50 075050S-306H Spring Pin(22x 19.8) Ea ] 1
E-51 07S107S-306H Needle Roll Bearing Yo] & wlo]g 1

Note: HS—Heavy Material (&

)
)rary of: Superior Sewing Machine & Supply LLC




Presser Foot Mechanism

= LY |

LL

From the library of: Superior Sewing Machine & Supply LLC



SunStar

Ref. No. Parts No. Note Name of Parts = o Q ty | Assembly No.
F-1 12-100A-PT12 Presser Solenoid Ass’y EFd £y o E(X%) 1Set
F-2 01S107S-306H Washer 9FA 4
F-3 SC-A174-4122 Screw(11/64” n=40) ERs 4
F-4 05S004S-306H Solenoid Pin £d kot 3 1
F-5 05S005S-306H Grip Ring a3 #H(z%45) 2
F-6 09-034W-7400 Washer 9FA 1
F-7 05S007S-306H Lifting Link C <3 83 C 1
F-8 05S008S-306H Lifting Link C Hinge Screw <3 @3 C AA g 1
F-9 05S009S-306H Lifting Link C Hinge Stud 2% 83 C AA 2HE 1
F-10 05S010S-306H Lifting Link B £¥ ¥a B 1
F-11 05S011S-306H Lifting Link B Shaft <% 893 B AAZ 1
F-12 SC-0523-1230 Screw(3/16” n=28) ERs 1
F-13 05S013S-306H Lifting Link B Shaft Collar 2% 83 B AA % stet 1
F-14 SC-0512-1230 Screw(11/64” n=40) I YA 4
F-15 06-046W-7400 Washer b4 1
F-16 05S016S-306H Radial Bearing(F687ZZ) | o] 8] 1
F-17 055017S-306H Lifting Link B Roller <% 383 B 2¢¥ 1
F-18 05S019S-306H Lifting Link B Hinge Screw <9 93 B 2¢9 A 2
F-19 SN-0115-7400 Nut(3/16” n=32) HE 2
F-20 05S5028S-306H Lifting Link B Spring Hinge Screw <3 83 B &2z s 1
F-21 05S027S-306H Lifting Link B Spring <% 93 B U 2x7 1
F-22 055029S-306H Spring Hook 228 7ol 1
F-23 05S020S-306H Lifting Link A <9 g3 A 1
F-24 055021S-306H Lifting Link A Hinge Shaft 2d 213 A IAF 1
F-26 SC-0104-5607 Screw(3/16” n=28) I YA 1
F-27 055024S-306H Bearing(686) | o] g 1
F-28 GP-010210-00 Presser Solenoid Stopper =3 £golE AEY 1
F-29 05S033S-306H Stopper Spring 2EYH ~AxF 1
F-30 §$C-0202-5050 Screw(3/16” n=28) Ak 2
F-31 10-020W-2700 Washer 9}A 2
F-32 05S034S-306H Presser Cam =Fu e A 1
F-33 SC-A308-4517 Screw(1/4” n=40) I A 2
F-34 05S136S-306H Presser Cam Connection Rod Egu 72 7 oA 2o 1
F-35 05S037S-306H Presser Fork Crank | e A 1
F-36 SC-0183-2700 Screw(15/64” n=28) A 1
F-37 05S039S-306H Presser Cam Connection Rod Pin g 3 A dd 2 9 1
F-38 04-009C-3710 E-Ring E & (£%4745) 2
F-39 055041S-306H Presser Shaft Bushing A R 2EEF A A 1
F-40 055042S-306H Presser Shaft Bushing B EFH FEE BAB 1
F-41 055143S-306H Presser Shaft LEu e 1
F-42 05S044S-306H Presser Adjusting Arm =gk 24 ofgt 1
F-43 SC-0317-2700 Screw(15/64” n=28) I YA 1
F-44 055046S-306H Presser Adjusting Arm Nut =2 24 ol HE 1
F-45 055048S-306H Presser Adjusting Arm Hinge Screw L8 24 o}t whyab 1
F-46 05S149S-306H Presser Link Eguk el 2
F-47 055050S-306H Presser Link Hinge Screw egd g ghyab 3
F-48 05S053S-306H Presser Driving Link LEu $x 87 1
F-49 05S054S-306H Presser Driving Link Hinge Screw L2 e% 3 v chiag 1
F-50 10S014S-306H Presser Driving Link Collar E2u % B3 gig 1
F-51 05S051S-306H Position Link 2 H= 1
F-52 05S052S-306H Position Link Hinge Screw Qx da 3 whak 1
F-53 SC-0339-1230 Presser Adjusting Screw ot 24 YA 1
F-54 05-002C-2500 Nut for Presser Adjusting Screw o#E =4 YA FYE 1
F-55 055062S-306H Presser Adjusting Bar o 24 X 1
F-56 05S5061S-306H Presser Adjusting Spring E 24 2x=g 1
F-57 05-101A-1230 Presser Bar 2 1
F-58 05S063S-306H Presser Bar Holder FEU Fol 1
F-59 05S157S-306H Presser Bar Bushing FE2g 54 1
F-60 SC-0104-5607 Screw(11/64” n=40) IAUYA 1
F-61 055066S-306H Presser Foot(A) =FiH(A) 1
F-62 05S067S-306H Finger Guard g7 7t 1
F-63 SC-0157-1230 Screw(9/64” n=40) Ak 1
F-64 05S075S-306H Position Link Stopper 94 "Wa 2&H 1
F-65 055076S-306H Position Link Stopper Spring 94 "3 289 £=¥ 1
F-66 055077S-306H Position Link Stopper Bracket 92 B3 289 B 1
F-67 SC-0500-7400 Screw(15/64” n=28) Ak 2
F-68 05S079S-306H Position Link Stopper Rubber 94 a3 288 1% 2
F-69 SN-0116-3400 Nut(11/4” n=40) HE 1
F-70 SC-0169-1600 Screw ERR 1

From the library of: Superior Sewing Machine & Supply LLC




G Presser Plate & Lowering Mechanism
TFEL 3 =3 UE A

[ =

AL Gas
O
540 45

G-43

From the library of: Superior Sewing Machine & Supply LLC




SunStar

Ref. No. Parts No. Note Name of Parts = o Q ty | Assembly No.
G-1 21S001S-306H Presser Plate Link Shaft e A % 1
G-2 215002S-306H Presser Plate Arm(L) Ass'y FE3 okgt g (=) 1Set
G-3 215007S-306H Presser Plate Arm(R) Ass'y FER Okt T (%) 1Set
G-4 SC-0317-2700 Screw(15/64” n=28) IR 4
G-5 21S011S-306H pressser Plate Connecting Link eI 94 g3 1
G-6 215012S-306H Hinge Screw A for 5 FEH A B A A 2
G-7 215013S-306H Hinge Screw B for 5 eI 94 F3 A B 2
G-8 21S014S-306H L-Shape Link LA g3 1
G-9 21S016S-306H L-Shape Link Hinge Screw LA 83 34 st 1
G-10 16-020W-2350 Washer oA 1
G-11 215017S-306H L-Shape Link Connecting Plate LA g3 d4% 1
G-12 215018S-306H Hinge Screw for 11 LA g3 A3 A 1
G-13 21S0198-306H Link Connecting Plate Ha A4 1
G-14 SC-0500-7400 Screw(15/64” n=28) it 2
G-15 215021S-306H Presser Plate Spacer FEH 204 1
G-16 215022S-306H Presser Link eI Fa 1
G-17 20S031S-306H Bearing(F608zz) u| o] 1
G-18 215025S-306H Presser Link Hinge Screw 53 83 thiab 1
G-19 21S026S-306H Presser Plate Solenoid Connecting Link e fHlolE A4 YA 1
G-20-1 | SC-0164-2700 Screw (M5) Fupat 2
G-21 GP-010069-00 Presser Plate Solenoid Rubber Washer FEI fElol IF 9A 1
G-22 215028S-306H Presser Plate Solenoid Pin FE23 £d ot 3 1
G-23 21-102P-120H Snap Pin(R-Pin) 23 21(3%7% 6) 4
G-24 11-100A-PT11 Presser Plate Solenoid Ass’y FEH kol E(R) 1Set
G-25 215031S-306H Solenoid Bracket E#l o]t HeEll 1
G-26 01S112S-306H Screw(M5 X P0.8) A 4
G-27 10-020W-2700 Washer oA 4
G-28 SC-A174-4122 Screw(11/64” n=40) Fpat 4
G-29 21S036S-306H Cable Ring Alo] &3 1
G-30 215037S-306H Ball Bush(SDM 16UU) % 34 1
G-31 SC-0104-5607 Screw(11/64” n=40) IR 1
G-32 215040S-306H Presser Plate Shaft eI F 1
G-33 215041S-306H Pin for Presser Plate Shaft FERH 1
G-34 215039S-306H Rubber Washer IFHA 1
G-35 21S047S-306H Presser Plate FEH 1
G-36 215046S-306H Screw(M8) it 1
G-37 21S048S-306H Presser Plate Sheet FERAE 1
G-38 21S043S-306H Presser Plate Guide Pin F53 stolE 3 1
G-39 21S054S-306H Lowering Lever Shaft FE W" A % 1
G-40 215050S-306H Lowering Lever F5 g e 1
G-41 215055S-306H Lowering Plate FE W 1
G-42 218053S-306H Spring %5 WY @ 229 1
G-43 215049S-306H Lowering Stopper FE WE 2E9 1
G-44 09-034W-7400 Washer B 1
G-45 215084S-306H Screw 2R 1
G-46 205049S5-306H Nut HE 1
G-47 SC-0104-5607 Screw 2 GA 1

From the library of: Superior Sewing Machine & Supply LLC




Thread Release & Thread Tension Mechanism
A=R)| YA A2 XA

H-42

From the library of: Superior Sewing Machine & Supply LLC




SunStar

Ref. No. Parts No. Note Name of Parts = o Q ty | Assembly No.
H-1 40S001S-306H Thread Tension Adjusting Ass'y AR 24 A2 (z) 1Set
H-2 40S002S-306H Thread Tension Adjusting Body A3 24 A2 B4 1
H-3 40S003S-306H Thread Tension Adjusting Shaft ARE 24 AA % 1
H-4 40-6045-1230 Screw(9/64” n=40) AU 2
H-5 40S005S-306H HS Thread Take-Up Spring(H) A7 2z (FEE) 1
H-6 40S006S-306G GS Thread Take-Up Spring(G) A7) 2z (LuHE) 1
H-7 40-204A-1230 Thread Guide Disk Akl AA 4 H-1
H-8 40-304A-1230 Presser Plate for 7 Aokl A4 FE 1
H-9 40S009S-306H Spring Cover =8 AH 1
H-10 40S010S-306H HS Thread Tension Adjusting Spring(H) ARE 24 228 (FEE) 1
H-11 40-333G-123A GS Thread Tension Adjusting Spring(G) ARE 24 228 (Yukg) 1
H-12 40-804W-1230 Spring Stopper 2x8 ~AEH 2
H-13 40-204A-2350 Thread Adjusting Nut Azd A2 YE 1
H-14 01S112S-306H Screw(M6) A 1
H-15 AS-002639-00 Second Thread Tension Adjusting Ass'y Bz A 23 A2 (z) 1Set
H-16 GP-008767-01 Second Thread Tension Adjusting Shaft z A 24 A% 1
H-17 40S019S-306H Second Thread Tension Adjusting Spring Bz A ohf] HA A2z 1 H-15
H-18 40-704C-1230 Sceond Thread Adjusting Nut Bz AzA A2 JE 1
H-19 SN-0121-7400 Nut(15/64” n=28) vE 1
H-20 40S023S-306H Thread Release Link A 37 ¥=a 1
H-21 40S024S-306H Thread Release Link Hinge Screw A 537 33 dua 1
H-22 40S025S-306H Thread Release Connecting Rod A 537 4 £ 1
H-23 40S026S-306H Hinge Screw A for 22 4 537 94 FE A A 1
H-24 SN-0115-7400 Nut(3/16” n=28) yE 1
H-25 405028S-306H Hinge Screw B for 22 ALyl 474 2 thya B 1
H-26 06-051W-7400 Washer oA 1
H-27 40S030S-306H Thread Release Stopper ALz7] ~2EY 1
H-28 SC-0202-5050 Screw(3/16” n=28) HuA 2
H-48 10-020W-2700 Washer oA 2
H-29 40S032S-306H Thread Release Adjusting Plate A2y 245 2
H-30 405033S-306H Thread Release Return Spring A 537 g™ Az 1
H-31 10-019S-7507 Spring Hook Screw 227 Aol A 1
H-32 SN-0101-1600 Nut(11/64” n=40) HE 2
H-33 SC-0180-3800 Screw(11/64” n=40) Fua 1
H-34 01S110S-306H Washer 9hA 1
H-35 40S038S-306H Thread Release Shaft A 537 % 1
H-36 SC-0352-7400 Screw(3/16” n=28) a2 1
H-37 405040S-306H Thread Release Shaft Collar A 527 % 78 1
H-38 16-020W-9570 Washer b4 1
H-39 40S042S-306H Thread Release Action Bar A 537 5% 1
H-40 16-0158-3710 Hinge Screw for 39 A 27 AEE st 1
H-41 40S044S-306H Thread Release Action Bar Guide A H37] ZEE ok 1
H-42 SC-0528-1230 Screw(9/64” n=40) Ak 2
H-43 40S014S-306H Thread Release Pin A 527 7 1
H-44 405046S-306H Thread Detecting Plate Guide A A ok 1
H-45 40S049S-306H Thread Detecting Plate Ring A A 8 1
H-46 40S047S-306H Thread Detecting Plate A AT 1
H-47 SC-A170-4124 Serew(9/64” n=40) Hua 1
H-48 01-020W-2700 Washer b4 2

Note: HS—Heavy Material (222
|

PR

)
)rary of: Superior Sewing Machine & Supply LLC




Wiper Mechanism
QLOITH &t

From the library of: Superior Sewing Machine & Supply LLC




SunStar

Ref. No. Parts No. Note Name of Parts = o Q ty | Assembly No.
I-1 11S001S-306H Wiper Bracket Ass’'y sfold mEHAl(2) 1Set
1-2 SC-0548-7400 Serew(3/16” n=28) ERR 4
1-3 11S105S-306H Wiper Rotation Shaft gtoly] A 1
14 04-009C-3710 E-Ring E-® (237 5) 1
1-5 11S007S-306H Wiper Rotation Shaft Collar 9ol 3AZ sl 1
1-6 SC-0105-7500 Screw (M4 X P0.7) TG4 4
-7 115009S-306H Wiper S}ol 1
1-7-1 SN-0115-7400 Opener Nut ez YE 1
1-8 SC-0120-1230 Serew(9/64” n=40) Ak 1
1-9 11-106A-257A Wiper Crank Ass'y Slolz] AWA(R) 1Set
1-10 16-1138-3710 Hinge Screw for 9 Sbols] WA WAt 3
I-11 SN-0101-7400 Nut (11/64” n=40) HE 4
1-12 11S017S-306H Wiper Rod slol¥] RE& 1
1-13 11-008A-257A Wiper Rock Link Ass’y gfol7] 2% HA(R) 1
1-14 11-009S-257A Hinge Screw for 13 slol¥ 2% I At 1
1-16 11-011G-257A Wiper Spring 9ol A= 1
1-17 11-010A-257A Wiper Solenoid Connecting Link Sbols] LHlkolE 7 YA 1
1-18 11-112A-257A Wiper Base 9ol o] A 1
1-19 11S025S-306H Wiper Base Joint oto] 3 o] A ZQE 1
1-20 10-020W-2700 Washer kA 2
1-20-1 | 40-004W-1600 Thread Release Stopper Washer ALyl 289 944 1
1-21 SC-0202-5050 Screw(11/64” n=40) Ak 1
1-22 11S026S-306H Wiper Base Collar stol#] wlo| A 7} 1
1-23 115037S-306H Wiper Cover shol3 A 1
1-24 SC-0120-1230 Screw Ak 2
1-25 13-100A-PT13 Wiper Solenoid Ass'y o]z £ o]lE(X) 1Set
1-26 SC-0196-2700 Screw ERR 4
1-27 11-016W-2700 Spring Washer 2x8 YA 4
1-28 11-017W-2700 Washer 9kA 4
1-29 11S036S-306H Wiper On/Off Switch Ass'y slol¥} g 294 (z) 1
1-32 SC-0533-3400 Screw A 2

From the library of: Superior Sewing Machine & Supply LLC




Table & Thread Stand
EIO|Z & &0j320] &A

Ref. No. Parts No. Note Name of Parts = | Q' ty Ass’,\(lacr)nbly
0-1 Table Ass y Bl o] B(%) 1Set
0-2 PS-0001-306H Table Stand Ass' y Bl o] & o] (%) 1Set
0-3 Screw Nail AL 2 4
0-4 90S006S-306H Bed Base W= w o]~ 1
0-5 90S008S-306H Oil Supporter 2. UE Hbo] 1
0-6 Nail A 2 6
0-7 91-002C-7400 Oiler 29 AAE 1
0-8 90S010S-306H Custion Rubber A a5 2
0-9 90S011S-306H Earth Plate oA =t 1
0-10 90S013S-306H Bolt(M8X [ 65) EE 1
0-12 90S015S-306H Nut(M8) vE 1
0-13 015122S-306H Hinge 3 A 2 2
0-14 01S1235-306H Hinge Rubber 3 A & T 2
0-15 01S124S-306H Hinge Pin BEEE] 2
0-16 SC-0164-2700 Screw(11/64" n=40) T AL 2
0-17 01S1265-306H Bolt(M8X [ 60) EE 6
0-18 01S128S-306H Washer LIV 12
0-19 01S1275-306H Nut HE 10
0-20 91-007A-2302 Thread Stand Ass' y Alsf ZZo) (%) 1Set
0-21 01-009R-5300 Cable Holder A o] & #}o) 2

From the library of: Superior Sewing Machine & Supply LLC



Control Box Mechanism
SEE g9tA At

Q12

Q-7

Q-53 e Q52
7
\ \

%//
e

From the library of: Superior Sewing Machine & Supply LLC




SunLhtar

Ref. No. Parts No. Note Name of Parts = g Q'ty Ass’,\(le?bly
Q-1 10-001A-PTO01 Control Box AEE ubA 1
Q-2 10-001M-PT01 Bolt Control Box AEZE utA %9 BE 6
Q-3 10-003S-SW66 Spring Washer Control Box AEZ wA 29 AzE 944 6
Q-4 10-004S-SW66 Flat Washer Control Box AES A 29 3 944 6
Q-5 10-003S-PTO01 Nut Control Box AES ulA 29 UE 6
Q-6 10-002A-PT01 Front Cover Control Box AEZ vtAs Ay AW 1
Q-7 10-003M-PT01 Screw Control Box A AW 29 AF 4
Q-8 10-003A-PT01 Cover Control Box A2 vtx Ay 1
Q9 10-003M-PT01 Screw Cover AEZE vtx An] 2Y YA} 8
Q-10 02-006A-SW63 Floppy Disc Drive Z 23 tAF =gtelrn 1
Q-11 02-010A-PT10 Barcket Floppy Disc Drive Z 23 gqad B8 1
Q-12 10-003M-PT01 Screw Floppy Disc Drive Bracket 2239 A7 copou BePl 29 WM 4
Q-13 10-019M-SW66 Screw Ass'y For Floppy Disc Drive(M3X05L=10)| Z23] gAA 29 W H=R) 4
Q-14 10-109C-3710 Isolation Bushing A 2A 4
Q-15 10-004M-PT01 Isolation Plate A9 2
Q-16 02-0000-PT10 Power P.C.B B IER 1
Q-17 07-004S-SM5S Screw Ass'y For Power P.C.B ¢ B= %9 M H &) 4
Q-20 10-104A-PT01 Transformer EWAA 1
Q-21 10-073S-3701 Screw Ass y For Transformer(M5X08 L=10) | EA W 29 JAH(=R) 4
Q-22 01-0000-PT01 X-Y P.C.B X, Y H= 1
Q-23 07-004S-SM5S Screw Ass' 'y For X-Y P.C.B X, Y BE 2 JrH(=®) 4
Q-24 01-112B-PTO01 Radiator X-Y P.C.B X, Y P.C.B w9t 1
Q-25 07-004S-SM5S Screw Ass' y For Radiator X-Y X, Y P.CB Wd# 29 JHR)| 4
Q-26 10-117A-PTO1 Fan Ass y 227 (x) 1Set
Q-27 10-118B-PT10 Fan Cover %7 A 1
Q-28 01-002M-AU12 Bolt Fan(M4X 0.7 L =35) 227 29 BE 4
Q-29 09-0418-3701 Nut Fan(M4) 37 =29 Y= 4
Q-30 02-0000-PT00 P.C.B Main Driving FE HE 1
Q-31 10-028S-SC53 Serew Ass y For Main Driving P.CB(M3X05L=7) | & R = %Y BE(X) 5
Q32 10-104A-PT10 Radiator Main 2 g 1
Q-33 07-004S-SM5S Screw Ass'y For Main Drivng Radiator| 33 w93 =9 PAH =) 4
Q34 01-019M-SW67 Stud Main Driving P.C.B(M3 L=15) F& BT A= 2
Q-35 10-003M-PT10 Screw TPM(M4X 0.7 L=20) IPM 29 JAHZ) 2
Q-38 10-003M-PT10 Screw Bridge Diode B2 gejeE 2 WHE 1
Q-39 03-0000-PT10 1/0 P.C.B /0 1= 1
Q-40 10-0285-SC53 Screw 1/0 P.C.B /0 B 2% YAHZ) 6
Q41 10-011M-PT10 Stud “A” I/0 P.C.B(M3 L=37) /O R AE = A7 4
Q-42 Stud 1/0 P.C.B(M3 L =42) /0 = AHE (F) 1Set
Q-43 02-006 A-PT00 CPU P.C.B CPU BE= 1
Q-44 08-002M-SW67 Stud CPU P.C.B(M3 L=10) CPU B= AH= 4
Q-45 10-003B-PT10 Connecting Plate I/0 & CPU 1/0, CPU 43 1
Q-46 10-003M-PT10 Screw Connecting Plate 1/0, CPU 43 %A 4
Q-47 10-0056M-PT10 Isolation Bushing “A” AHARA] “A” 4
Q48 10-006M-PT10 Isolation Bushing “B” AABA “B” 4
Q-50 02-001B-SW67 Cover CPU P.C.B CPU, P.C.B AH 1
Q-51 07-004S-SM5S Screw Ass 'y For CPU P.C.B Cover | CPU, P.CB AW %3 YrH=x) 2
Q-52 10-008A-PT10 Cover Connectors AWE AW 1
Q-53 07-004S-SM5S Screw Ass vy For Connectors Cover | ZAYE AW %9 JAH(= 4
Q-54 10-006S-PT10 Sticker Caution TASt 93 ~ElHA 1
Q-55 10-007S-PT10 Sticker Replacing Filter %Ei w3 ~ElHA 1
Q-56 10-0085-PT10 Sticker Earth 1~ ~E]A 1

From the library of: Superior Sewing Machine & Supply LLC



Operation Unit
Operation SUE &

R-7

&

R-2

Y

7

R-6

4

From the library of: Superior Sewing Machine & Supply LLC




SunLhtar

Ref. No. Parts No. Note Name of Parts = g Q'ty Ass’,\(le(Tbly
R-1 12-001A-PT10 Membrane Switch WA el 2913 1
R-2 12-002A-PT10 Cover Ass'y AW (&) 1Set
R-3 04-001A-PT10 LCD LCD 1
R-4 04-0000-PT04 Operation Unit P.C.B Operation U E H= 1
R-5 03-110A-PT10 Operation Cable Operation 7] o] & 1
R-6 15-026M-1000 Cable Tie Al o] & Elo] 1
R-7 12-002M-PT10 Screw Operation Unit Operation Y E Z YA} 6
R-8 12-001M-PT10 Magnetic Rubber T F2A 2
R-9 12-004A-PT10 Operation Unit Stand Operation L E AEl = 1
R-10 12-003M-PT10 Screw Operation Unit Stand Operation -+ E A€ & 23UA} 2

From the library of: Superior Sewing Machine & Supply LLC



Pedal
Iz A

Hl SPS/B-1306- 0 0-10(20)

S8
Ref. No. Parts No. Note Name of Parts = | Q' ty Ass’,\?chly
S-1 12-011A-PT11 Foot Switch Ass'y gAl (=) 1Set
S-2 11-001A-PT10 Base Foot Switch A HF W o]~ 1
S-3 11-1000-PT11 One Step Stroke 15k bk 913 2
S-4 08-015C-3701 Clamp Cable A o) & o] 2
S5 09-031S-3701 Screw Clamping Cable Ass'y  (M4x07 L=8) | A 0] & o] ZUIAHZ) 1
S-6 11-001S-PT10 Ending Bushing e 1A 1
S-7 11-003A-PT10 Cover Foot Switch A2 H ' wo]A~ AW 1
S-8 07-004S-SM5S Serew Ass'y For “A” Foot Switch Cover (M4X07 L=8) | &I #d wo]A AW ZIHR) A" | 2
S-9 10-0283-SC53 Serew Ass'y For “B” Foot Switch Cover (M3X05 L=8) | 934} 52 wlo|~ AW 29uAHz) "B"| 2
S-10 11-002M-PT10 Sponge AEX] 2

From the library of: Superior Sewing Machine & Supply LLC



SunLhtar

SPS/B-1306- 0 O-21

Ref. No. Parts No. Note Name of Parts = | Q' ty Asi(lechIy
S-1 12-012A-PT11 Foot Switch Ass'y A2 (=) 1Set
S-2 11-001A-PT10 Base Foot Switch QA S wo] 2 1
S-3 11-1000-PT11 One Step Stroke 15k g A9 1
S-4 11-2000-PT11 Two Step Stroke ok wal A9)% 1
S5 08-015C-3701 Clamp Cable Al o] & #}o) 2
S-6 09-0318-3701 Screw Clamping Cable Ass'y (M4x07 L=8) | A o] & #o] =YY AHZ) 1
S-7 11-001S-PT10 Ending Bushing A 2A 1
S-8 11-003A-PT10 Cover Foot Switch A HF W o]~ AW 1
S9 07-004S-SM5S Serew Ass'y For “A” Foot Switch Cover (M4X07 L=8) | 94 59 wo|A AW 2hbHz) A" | 2
S-10 10-0283-SC53 Serew Ass'y For “B” Foot Switch Cover (M3X05 L=8) | &4 s #jo| A AW 20bHz) ‘B | 2
S-11 11-002M-PT10 Sponge AEZR) 2

From the library of: Superior Sewing Machine & Supply LLC



SPS/B-1306- 0 O-22

Ref. No. Parts No. Note Name of Parts = | Q' ty Ass;\(lachIy
S-1 12-111A-PT11 Foot Switch Ass'y A2 (=) 1Set
S-2 11-001A-PT10 Base Foot Switch A S we] 1
S-3 11-1000-PT11 One Step Stroke 15k bk 913 3
S-4 08-015C-3701 Clamp Cable A o) & o] 2
S5 09-031S-3701 Screw Clamping Cable Ass'y (M4x07 L=8) | Al o] & #to] 2 }AHFE) 1
S-6 11-001S-PT10 Ending Bushing el A 1
S-7 11-003A-PT10 Cover Foot Switch A2 S wo] 2~ AW 1
S-8 07-004S-SM5S Serew Ass'y For “A” Foot Switch Cover (M4X07 L=8) | &4 # o]~ AW ZbAHF) A" | 2
S-9 10-0283-SC53 Serew Ass'y For “B” Foot Switch Cover (M3X05 L=8) | 934} 52 wlo|~ AW 29uAHz) "B"| 2
S-10 11-002M-PT10 Sponge AEX] 2

From the library of: Superior Sewing Machine & Supply LLC




SunLhtar

Bl SPS/B-1306- O O-22-1

Ref. No. Parts No. Note Name of Parts = | Q' ty Asi(lechIy
S-1 12-121A-PT11 Foot Switch Ass'y A2 (=) 1Set
S-2 11-001A-PT10 Base Foot Switch QA S wo] 2 1
S-3 11-1000-PT11 One Step Stroke 15k g A9 2
S-4 11-2000-PT11 Two Step Stroke ok wal A9)% 1
S5 08-015C-3701 Clamp Cable Al o] & #}o) 2
S-6 09-031S-3701 Serew Clamping Cable Ass'y (M4x07 L=8) | #Al o] & #to] =Y }rHZ) 1
S-7 11-001S-PT10 Ending Bushing A 2A 1
S-8 11-003A-PT10 Cover Foot Switch A HF W o]~ AW 1
S9 07-004S-SM5S Serew Ass'y For “A” Foot Switch Cover (M4X07 L=8) | 94 59 wo|A AW 2hbHz) A" | 2
S-10 10-0283-SC53 Serew Ass'y For “B” Foot Switch Cover (M3X05 L=8) | &4 s #jo| A AW 20bHz) ‘B | 2
S-11 11-002M-PT10 Sponge AEZR) 2

From the library of: Superior Sewing Machine & Supply LLC



Feed Mechanism
ojo| = &

—

From the library of: Superior Sewing Machine & Supply LLC



SunLhtar

Ref. No. Parts No. Note Name of Parts = = Q' ty Ass’,\(le?bly
T-1 21A001S-306H Presser Plate =23 1
T-2 SC-0202-5050 Screw(3/16” n=28) F A} 4
T-3 225001S-306H Feed Bracket J)ol= Bl 1
T-4 225002S-306H Ball Bush 2 1y 1
T-5 225026S-306H Screw A} 2
T-6 2250258-306H Washer 9}A 2
T-7 225023S-306H Lower Feed Plate &} ¥]eo|= = 1
T-8 SC-0109-2350 Screw (M6 X P1) b 2
T-9 225011S-306H 20 Upper Feed Plate A glelz 3 1
T-10 GP-003619-00 20 Feed Plate Clamp Ass y gol= I FY=Z(F) 1Set
T-11 225008S-306H 22 Upper Feed Plate 2} Fo|= 2
T-12 22A012S-306H 22 Feed Plate Clamp Ass y (L) Fol= g FW=(F) [F] | 1Set
T-13 22A-009S-306H 22 Feed Plate Clamp Ass' y (R) veol= # ZF=(F) [$] ] 1Set
T-14 SC-0175-1230 Screw(11/64” n=40) At
T-15 01-017W-1600 Washer 24 2
T-16 225017S-306H Feed Plate Clamp Guide Block ez 3 F= slo]= BY| 1
T-17 SC-0498-3710 Screw(11/64” n=40) FHp Ak 4
T-18 225019S-306H Screw (M4 X P0.7) Ak 2
T-19 01-017W-1600 Washer 2}A 2
T-20 225021S-306H Feed Plate Clamp Cover o= 7 FYZ Aw 1
T-21 01S088S-306H Screw (M4 X P0.7) AL 2
T-22 50A030S-81H1 Air Cylinder oflo] A=Y 2
T-23 22A024S-306H Cylinder Base AR o]~ 1
T-24 01S112S-306H Screw (M5 X P0.8) HAriat 2
T-25 22A026S-306H Cylinder Shaft Al & 1
T-26 04-009C-3710 E-Ring E g W3 (32405 2
T-27 49A0035-811H Air Elbow oflo] BB 4
T-28 05A039S-811H Air Hose ole] 32 4
T-29 22A030S-306H Cylinder Knuckle Ay Y& 2
T-30 2250358-306H Connecting Link Shaft a4 9= = 2
T-31 05-014C-1230 E-Ring E 3 9%3 (3AA 04 4
T-32 22A0335-306H Link Plate A gz 2 A 2
T-33 22A035S-306H Link Plate B H}= 3B 2
T-34 01-017W-1600 Washer 2}A 2
T-35 02028S5W-9115 Spring Washer 23z 9lAq 2
T-36 020043C-4113 Screw (M4 X P0.7) AL 2
T-37 225031S-306H Lifting Lever Shaft 9 9 = 1
T-38 44-025A-1230 Lifting Lever Shaft Collar <3 Gy = 71t 2
T-39 SC-0512-1230 Screw TAA} 4
T-39-1 | SC-0104-5607 Screw (A) s wo]d A TAUAL A 4
T-40 SC-0543-2302 Slider Base &eo|y] wo]x 1
T-41 22A043S-306H Clamp Shaft Holder 9= = 29 1
T-42 SC-0543-4525 Screw(11/64” n=40) H A 4
T-43 GP-010444-00 X-Guide Shaft X 7to|= &= 1
T-44 20S087S-306H X-Guide Shaft Bracket X 7}ol= & HE 1
NOTE: T-45 SC-0109-2350 Screw (M6 X P1) it 1
) T-46 20S0855-306H Y-Moving Shaft Bracket Y o]4 & vl 1
20—Pneunmatic | |7 20S086S-306H Serew(15/64" n=28) A} 2
Monalithic | ["p-4s ™| o1s007s-306H Y-Fixed Cover Y 34 A 1
Feeding T-49 01S0965-306H Y-Moving Cover Y o] 7AW 1
Frame | [ 50 SC-A119-4119 Screw 1y} 2
22—Pneunmatic | ["151 | o1-009c-2700 Cable Clamp (6N) Ao 2 Aol 1
Separately- | ['m5; | sc-os43-2302 Serew(3/16" n=28) At 1
Driven T-53 | 2180485-306H Presser Plate Sheet FER A= 1
Feeding T-54 SC-0164-2700 Screw H}A} 1
Frame T-55 445033S-306H Hose Cover B2 A 1

From the library of: Superior Sewing Machine & Supply LLC



	A-Machine Body (1) ARM & Machine Body Parts
	B-Machine Body (2) BED & Machine Body Parts
	C-Upper Shaft Mechanism
	D-Bobbine Winder & Hand Pulley Mechanism
	E-Lower Shaft Mechanism
	F-Presser Foot Mechanism
	G-Presser Plate & Lowering Mechanism
	H-Threade Relase & Thread Tension Mechanism
	I_Wiper Mechanism
	O
	Q
	R
	S
	T



